
1 
 

 

Republic of Serbia  

MINISTRY OF FINANCE  

Department for Contracting and 

Financing of EU Funded 
Programmes  

(CFCU) 

23/02/2026, Belgrade  

 

 

CONTRACTING AUTHORITY’S CLARIFICATIONS no. 3 

 

Construction Works for Wastewater Collection and Treatment System in the City of 

Čačak 

Publication ref.: EC-ENEST/BEG/2025/EA-OP/0094 

 

no. Question Answer 

1.  In Volume 1, ITT chapter 12.2.2. are 

defined requirements for Technical and 

professional capacity of the candidate, 

while in chapter 12.2.3. are given 

requirements in case of using capacity 

providing entities. 

Please clarify if the Tenderer can rely on 

capacity provider legal entity for 

fulfilling technical and professional 
[...]
thermal energy and electrical energy 

recovery from biogas (table A2). So no 

thermal energy consumption is included 

in Volume 1. 

In Volume 3, Section 3.2.2.41 

Guaranteed Operation Costs, Energy 

Consumption Guarantee, in the textual 

part electrical energy and heat enery are 

mixed („4. Digester Heating: Energy 

from Boiler using Biogas.“). Energy 

recovery is mentioned as electricity (and 

chilled water production if provided) 

from cogeneration. Heat used for heating 

purposes shall be measured with flow 

meters and temperature difference at the 

heat exchanger (this requirement is not 

mentioned anywhere else in the tender 

documents). Thermal energy produced 

from biogas is no cost factor for the 

Employer, only thermal energy 

produced with an external energy source 

like LPG creates costs. 

In Volume 4, Schedule 4.2.6.1 energy 

recovery (Pos. 8) shall be stated as sum 

of electrical and thermal energy („heat 

production from Biogas“), so as a mix of 

Please note that the Total annual electricity 

consumption (Table A1.) and Energy 

recovery from biogas (Table A2.) as 

specified in Volume 1, Section 4, form 

4.6.11.1 Tender Design, will be evaluated as 

part of the Tender Design evaluation. 

 

The guaranteed Annual Operational Costs 

will be evaluated for verification of the 

Tender Evaluation Price as specified in 

Volume 1, Section 4, Form 4.6.10. 

 

The Schedule 4.2.6.1 Guaranteed Energy 

Consumption Costs validates the net 

consumption of electrical and thermal 

energy expressed in kWh per year (energy 

consumption – energy recovery from 

biogas).  

 

Where proposed, absorption chillers may 

reduce energy losses by utilizing seasonal 

excess heat for cooling purposes, as 

described in Volume 3.2, Section 3.2.2.41. 

 

The energy consumption as specified in 

Schedule 4.2.6.1 Guaranteed Energy 

Consumption Costs, position 4, shall include 

thermal energy utilized (consumed) for 

Digester heating during a year generated 

from biogas only, either by biogas boiler or 

CHP, expressed in kWh/year.  



10 
 

electrical and thermal energy. 

Please note that the thermal energy 

demand for digester heating is 

dominated by the wastewater 

temperature, i.e. the thermal energy 

required to heat up the digester feed to 

the digestion temperatur of around 37°C. 

So the temperature difference for 

digester feed heating is 37 – 10 = 27°C 

in winter and 37 – 25 = 12°C in summer, 

i.e. it is varying greatly throughout the 

year. 

During regular operation the heat 

demand for the digestion process can be 

covered by utilization of the produced 

biogas in the CHP unit(s). Even more, 

especially during summer time, the CHP 

unit(s) will produce more heat than what 

can actually be utilized within the plant. 

Therefore, mixing electrical energy 

produced (which can fully be ulitized at 

the plant, reducing the amout of external 

electrical power supply) and thermal 

energy produced (which can only be 

partly utilized) as energy recovery is 

technically and econmically not 

justified. Deducting thermal energy, that 

is produced but cannot be utilized, from 

the overall energy consumption will 

result in unrealistic low net energy 

consumptions. 

Therefore, please confirm that only 

thermal energy that is actually utlizied 

within the plant shall be stated in 

Schedule 4.2.6.1, Pos. 8. 

 

The energy recovery as specified in 

Schedule 4.2.6.1 Guaranteed Energy 

Consumption Costs, position 8, shall include 

Electricity + Heat generated from biogas, 

expressed in kWh/year. 

18.  Flows and loads for OPEX 

According to Volume 4, Schedule 

4.2.6.1 Guaranteed Energy Consumption 

Costs, the Bidder shall declare 

guaranteed values for three load 

possibilities for BOD (100%, 80% and 

60% of the plant BOD design flow). No 

reference is made to the corresponding 

incoming wastewater flow rates. 

Please confirm that the daily wastewater 

flow to be considered for energy 

Please refer to Answer no. 14 a). 



11 
 

consumption shall be reduced in the 

same way as the BOD load: 

• 

100% BOD load (5,760 kg/d) and 100% 

average daily dry weather flow (22,378 

m³/d) 

• 

80% BOD load (4,608 kg/d) and 80% 

average daily dry weather flow 

(17,902.4 m³/d) 

• 

60% BOD load (3,456 kg/d) and 60% 

average daily dry weather flow 

(13,426.8 m³/d) 

19.  Flow for guaranteed yearly energy 

consumption 

Please confirm that the guaranteed 

yearly energy consumption costs to be 

used for tender evaluation shall be based 

on the stated average daily dry weather 

flow (22,378 m³/d for 100% BOD load). 

Please refer to Answer no. 14 b). 

20.  Guaranteed yearly energy consumption 

As the storm water pumping station is 

not use during dry weather inflow 

conditions, the electricty consumption of 

it is not part of the guaranteed yearly 

energy consumption. Please confirm. 

Please refer to Answer no. 14 c). 

21.  Guaranteed yearly energy consumption 

Please confirm that the guaranteed 

yearly energy consumption shall be 

calculated for flood levels below the 

1:100 years return period. 

Please refer to Answer no. 14 d). 

22.  Tests on Completion 

Please confirm that the Contractor will 

be obliged to bear all the costs (process 

chemicals, electrical energy, internal lab 

chemicals, external lab tests) related to 

Tests on Completion. 

Confirmed. The Contractor shall bare all 

costs related to the Tests on Completion. 

23.  Tests after Completion 

Please confirm that the operator (End 

user) will be obliged to bear all the costs 

(process chemicals, electrical energy, 

internal lab chemicals, external lab tests) 

related to Tests after Completion. 

Confirmed. The WWTP operator shall bare 

all costs related to the Tests after 

Completion. 

24.  Venturi – Influent / Effluent Flow 

measurement 

For influent and effluent flow measurement, 

both ultrasonic and electromagnetic flow 



12 
 

In Volume 3, chapter 3.5.15.5 Ultrasonic 

Flow Meter; for the locations Inlet 

channel and Effluent channel the water 

flow shall be measured via Venturi 

measurement. 

Please confirm that for the Influent and 

Effluent flow measurement also 

Electromagnetic Flow Meters as 

described in chapter 3.5.15.4 are 

possible to use. 

meters are allowed. Please refer to Volume 

3.2, Chapter 3.2.2.23. 

25.  Odour control facilities 

In Volume 3, chapter 3.2.2.37 Odour 

control facilities, several requirements 

are stated about odour control. It is clear 

that all potential sources of odour shall 

be encapsulated (screening channels, 

screens, sludge storage tanks, 

dewatering units, etc.), and the 

contaminated air from that encapsulated 

areas shall be treated in a biofilter with 

chemical pre-washing („All principal 

odour sources shall be covered and 

ducted to the odour control plant via the 

forced air ventilation system.“ / „Hoods 

and covers to contain odours shall be 

installed at the odour source, along with 

adequately supported ducting to convey 

odorours air to the treatment units.“ / 

„Air exchange rate in non-attended areas 

6 per hour.“). 

Extracting air from these encapsulated 

areas and equipments (which are the 

solely sources of odour) will create a 

negative air pressure related to the rooms 

where they are located / installed 

(Screening Building, Sludge Treatment 

Building), i.e. in areas attended by the 

operating staff. As a consequence, air 

will always go from uncontaminated 

areas (the room itself) to contaminated 

areas (inside encapsulated channels, 

tanks, equipment like screens). So, the 

air from attended areas cannot be a 

source of odour. Treating that air in the 

odour control facilities would only 

signifcantly increase their size and 

Confirmed. For attended areas where odour 

sources are encapsulated and odorous air is 

extracted and treated at the odour treatment 

plant, only ventilation providing 10 air 

changes per hour, shall be provided. 

Treatment of ventilated air from these areas 

is not required. 



13 
 

investment costs, and even more 

important, operation costs without any 

benefit. 

Please confirm that for attended areas 

without any non-encapsulated (and 

directly to the air treatment connected) 

odour source inside, ventilation with 10 

air exchanges per hour without air 

treatment shall be provided. 

26.   1. The Employer’s Requirements specify 

a “conventional activated sludge process 

with biological nutrient removal 

(BNR)”. Please confirm whether 

alternative biological process concepts 

(with different internal hydraulic or 

operational arrangements) are 

acceptable, or whether the tender strictly 

requires the conventional AST + FST 

configuration as described.  

 

2. Please confirm whether the provision 

of full primary sedimentation tanks 

designed according to the stated criteria 

is mandatory, or whether functionally 

equivalent solutions may be accepted, 

provided that sludge production and 

downstream sludge treatment 

requirements are met. 

 

3. Please confirm whether separate final 

settling tanks are a mandatory 

requirement, or whether alternative 

solid–liquid separation concepts 

integrated into the biological stage could 

be considered as compliant. 

1. Wastewater treatment shall be 

conventional activated sludge process with 

biological nutrient removal. Hereby 

conventional refers to any arrangement of 

anaerobic, anoxic and aerated activated 

sludge tanks/sections, with or without 

internal recirculation, followed by Final 

Sedimentation Tank. No alternative process 

configuration (SBR, MBR, MBBR) shall be 

allowed. 

 

2. Primary sedimentation tanks shall be 

designed and constructed in accordance with 

the Employer’s Requirements. No 

alternative solution shall be allowed. 

 

3. Final sedimentation tanks shall be 

designed and constructed in accordance with 

the Employer’s Requirements. No 

alternative solution shall be allowed. 

 

27.  4. Please confirm whether 

internationally recognised design 

manuals, such as Metcalf & Eddy – 

Wastewater Engineering: Treatment and 

Resource Recovery, may be used as an 

accepted design reference and 

calculation basis, in addition to or in 

conjunction with the standards explicitly 

referenced in the Employer’s 

Requirements (e.g. DWA / ATV-

DVWK), provided that all contractual 

4. The technical calculations shall be based 

on the design criteria and particular 

requirements set out in Volume 3.2. The 

Tenderer is encouraged to take into account 

the DWA guidelines. Other internationally 

recognized design manuals, such as Metcalf 

& Eddy – Wastewater Engineering: 

Treatment and Resource Recovery, will be 

acceptable provided that their guidelines do 

not deviate from the Particular Design and 

Process requirements set out in Volume 3.2. 



14 
 

performance guarantees and effluent 

requirements are fully met. 

 

5. In the event of discrepancies between 

the numerical design criteria stated in the 

Employer’s Requirements and the 

referenced standards (e.g. DWA-A131), 

please clarify which requirements take 

precedence.  

 

6. The Employer’s Requirements 

indicate three biological treatment lines 

in Phase I. Please confirm whether this 

number is mandatory, or whether the 

required redundancy and operational 

flexibility may be achieved through an 

alternative layout. 

 

5.  Should any conflict arise between the 

design criteria defined in Volume 3.2 and 

the above-mentioned guidelines, the 

provisions of Volume 3.2 shall prevail. 

 

6. The number of biological treatment lines 

indicated in the Employer’s Requirements 

reflects the distribution of organic loads 

between the two construction phases, 96,000 

PE in Phase I and 128,000 PE in Phase II, 

ensuring uniform distribution of hydraulic 

and organic loads. The Tenderer may 

propose different layout based on its 

technical solution as far as it meets the 

design criteria.  

28.  7. Please confirm whether the 10 °C 

design temperature applies only to 

nitrification, or whether it shall be used 

as the design basis for all biological 

process calculations, including 

denitrification and biological 

phosphorus removal. 

7. The design temperature of 10 °C shall 

apply for dimensioning of activated sludge 

plant with biological nutrient removal, 

including nitrification, denitrification and 

phosphorous removal. 

29.  8. Please confirm whether the hydraulic 

and pollution loads from returned sludge 

liquors (centrate, filtrate, supernatant) 

are included in the energy and 

operational cost guarantees, and how 

these loads are accounted for during 

performance verification. 

8. Guaranteed operational costs shall be in 

accordance with Volume 4, Schedules 

4.2.6.1, 4.2.6.2 and 4.2.6.3, based on the 

influent BOD loads.  

30.  9. Please clarify how the energy and 

chemical consumption guarantees are 

evaluated when the plant operates at 

hydraulic or organic loads below the 

design load, especially during the 

Defects Notification Period.  

 

10. The Employer’s Requirements 

define specific energy monitoring zones. 

Please confirm whether functionally 

equivalent energy zoning, providing the 

same level of measurability and 

transparency, would be acceptable if the 

detailed process layout differs.  

 

9. Please refer to Volume 3.2, Chapter 

3.2.2.41. The energy and chemicals 

consumption shall be calculated based on 

the actual measured consumption of the 

WWTP and the actual BOD5 load during the 

DNP and compared with the guaranteed 

consumption declared in Schedule 4.2.6.1 

for three BOD5 load scenarios: 100%, 80%, 

60%.  

 

10. The minimum required energy 

monitoring zones shall be determined to 

provide inputs for verification of the 

guaranteed energy consumption in 

kWh/year as specified in Volume 4, 



15 
 

11. Please clarify the discount rate 

applied for the calculation of penalties 

based on the 20-year discounted 

operational costs, and whether this rate is 

fixed or subject to adjustment. 

Schedule 4.2.6.1, which shall not be altered. 

 

11. For the purpose of penalties in the event 

of exceeded the guaranteed annual operating 

costs over 20-year period, a capitalization 

factor of 14 shall be applied. The discount 

rate is estimated at 4%. 

31.  12. Please clarify whether 

commissioning and start-up support 

require continuous on-site presence, or 

whether expert support on an on-call / 

periodic basis is considered sufficient. 

12. Commissioning and start-up support 

require on-site presence of the 

commissioning expert(s). 

32.  Process concept and acceptable 

technologies: 

1. The Employer’s 

Requirements specify a “conventional 

activated sludge process with biological 

nutrient removal (BNR)”. 

Please confirm whether alternative 

biological process concepts (with 

different internal hydraulic or 

operational arrangements) are 

acceptable, or whether the tender strictly 

requires the conventional AST + FST 

configuration as described. 

2. Please confirm whether 

the provision of full primary 

sedimentation tanks designed according 

to the stated criteria is mandatory, or 

whether functionally equivalent 

solutions may be accepted, provided that 

sludge production and downstream 

sludge treatment requirements are met. 

3. Please confirm whether 

separate final settling tanks are a 

mandatory requirement, or whether 

alternative solid–liquid separation 

concepts integrated into the biological 

stage could be considered as compliant. 

Please refer to Answer no. 26, bullet points 

1, 2 and 3. 

33.  Design criteria and flexibility 

4. Please confirm whether 

internationally recognised design 

manuals, such as Metcalf & Eddy – 

Wastewater Engineering: Treatment and 

Resource Recovery, may be used as an 